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REPORT
Lab Sample No:
54926-6 PB7-4P-800, White Pile Weatherstrip
PROCEDURE

The submitted sample was tested in accordance with AAMA 701-11, “Voluntary Specification
for Pile Weatherstripping” with the following results.

RESULTS

AAMA 701-11 Paragraph Results Requirements
8.1 Compression Load Deflection

Initial 5.92 Ibffft. Report
8.2 Accelerated Weathering/Shrinkage Class A: 0.3% 1%

(1152 hours) (Average of 3)
8.2 Observable Changes Pile Backing

General Appearance  Color Change/Type Brittleness Brittleness
Class A 10 10 - 10 10
8.3 Compression Set Class A: 8.3% <14%
(Average of 3)

8.4 Compression Load Deflection

Final Class A: 9.72 Ibffft. Report

(+64.3% from initial)

THE ANALYSIS OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS REPORT OR ANY PART THEREOF MAY
NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT.
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Date Testing Started: 6/7/22

Date Testing Ended: ~ 8/23/22

Test Report Expires:  8/23/25

Sampled by:  Initial submittal

Testing was performed at Dallas Laboratories, Inc. 1323 Wall Street, Dallas, TX.

Changes in component materials such as yarn, fin, and backing materials that alter the
product's performance or application shall denote a change in series. Changes in a product's
construction such as method of attachment to a base, number of extending fins, or density of the pile
(changed more than +5%) that alter the product's performance or application shall also denote a

change in series.

The sample, as received, was found to comply with Class A (XHP) when tested according to
AAMA 701-11.
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AAMA 701/702 PRODUCT CYCLE TABLE

Sample #54926-6
GP - General Purpose; P — Performance; HP — High Performance; XHP — Extra High Performance
Product Series: Class D Class C Class B Class A
PB7-4P-800, White Pile Weatherstrip (GP) (P) (HP) (XHP)
Compression Load Deflection compressed @ 25% (Initial), Ibf/ft 5.92
Compression Load Deflection compressed @ 25% (Cycle
; 5.94 8.02 8.99 9:72
Ending), Ibf/ft »
Change in CLD (%) +0.4 +35.5 +51.9 +64.3
Accelerated Weathering — Duration (hours) 288 576 864 1152
* . 5
Char?ge in length after weathering 701 0.2 0.2 03 03
(% shrlnkage)
* Change in length after weathering after 702 ) . )
Indicate change after weathering (%) & category
Compression Set (701)
i ; 7 8.3
Change after compression (%) 6B B3 .
Compression Set (702) i .
Indicate change after compression (%) & category
Indicate Pass or Fail for cycle P P P P

* NOTE: Use appropriate section of table for either 701 (Pile Weatherseal) or 702 (Replaceable Weatherseal).

APPEARANCE | CHALK. SCUM CHLCRCIAN — CHECKING, CRACKING, BRITTLENESS
Type Amount

Excellent 10
VeryGood | 8-9 | Jo® | 10 | (1)Fading i | 2 | ohE 10
Good 6-7 : (2) Darkening =1y Slig Few Visible Cracks 8

A Slight 6-7 : Slight 6-7 G :
Fair 4-5 : (3) Bleaching ; Faint Visible Cracking 6

Medium | 4-5 : Medium 4-5 ;i :

Poor 2-3 " (4) Yellowing Visible Cracking 4
Very Poor | 1 Medium | 29 (5) Discoloration Fronatinced. | &3 Sever Visible Cracking 2
Failed 0 Heavy 0-1 Severe 0-1




